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Acetylcysteine deep IM, IVF D5W =50mg/ml 15min i ST
<IMUC> Mucocil ®
100 mg/ml; 3 M1
<IFUM> Fumucil
®100mg/ml,3ml/amp
Acetylsalicylate deep IM, IVF, NS, D5W, FeRl A AR A30 4 Bp Y B
<ILYA> Lyacety® IVP mannitol
500 mg/vial
Acyclovir intermittent IVF  |DSW,NS < 5mg/ml =1hr recons: 12hr; 7 % &
<IZOV> Zovirax®
250 mg/vial
Adenosine rapid IVP none 3mg/ml >1-2 sec PAFEF RO TEEIZET
<IADE>Adenocor® VRGO PIAEEAA TR
6 mg/2 mL/vial A F 3
Albumin <IALB> IVF - hypoproteinemia: < 2-3 ml/min Batis 4 P pr 2o jF S g
Normal Human Serum hypovolemia: < 1 ml/min hypotension, hypervolemia
Albumin®
20% 50 mL/bot
Alprostadil L B ' SW Iml EHEWEE ﬂb‘é?i AR w24 )
<ICAV> Caverject® g O
20 mcg/vial
Amikacin Sulfate ™M & penicillin 2 cephalosporin % #& 2
<IAMINF> Aminfec® [IVD D5W, NS,LR 2.5-5mg/ml  [> 30-60 min P ﬁﬁi A 25C T 24 )
250 mg/vial infant: 1-2 hr F\ i
Aminophylline I\ < 17-20mg/min LR &#7‘ bk e 13t 25°C
<IAMIN> IVF D5W, NS, R, LR > 20min TV 3% 24-48 o) pF o
Asiphylline®
250 mg/10 mL/amp
Amiodarone VP . & ié% MES o 27 I PVCH BE %
<ICOR> Cordarone® 50mg/ml = 3min HEGET R R TR S A
150 mg/3 mL/amp (0 6mg/ml)2
IVE D5W only >0.6mg/ml |itial: 20min-2hr;
Maintenance: 24h
IVF
Amoxicillin v SW 3-4 min A Ak Fe A1 F 6 20 A 4B
+Clavulanate i 1 ﬁ-’ﬁ fs#r 25 C—r 4] pF
<IAMOC> Amoclav® |[IVF SW, NS 30-40 min N SRR 8 PER R
0.6 gm/vial * R i
< IAM12> 1200mg
Amoclav®
Sodium Ampicillin IM SW 1.8 ml AR 25C T g Mc  Thrin
<IAMPO> Ampolin® |intermittent IVF  [NS, D5W 2-30mg/ml  [>10-15min for 1-2g |SW; 8 hr in NS; 4 hr in D5W
500 mg/vial IVP NS,SW 5 ml 3-5min
Ampicillin+Subactgm M SW,NS 3min 1.7 SW,NS 7}1‘%% [SpFa el kR
<IAMS> Amsulber * : 45mg/ml % 25C T 3% 8 | pF »
1.5 ghvial VP SW.DSWNSLR Smin AR 481 - ik A 30mg/ml
intermittent IVF  |SW,DSW,NS,LR [3-45 mg/ml |15-30 min A T2 ) p,*:
2.1 DSW ﬁ% fepr T L kR
15- 30mg/ml 4 25CT F% 2]
P 4 g % 4 0] P ek R 3mg/ml
E/E'f” T4 T P o
30 IR AR Rt kR
45mg/ml % 25C T 3% 8 | P& »
s 24 | PE e
Atropine Sulfate M, SC, IVP undiluted > 1-2min % 1= 3% IVF
< IATR > Atropine®
1 mg/1 mL/amp
Betamethasone IVP, IM undiluted LEBER
Disodium Phosphate [IVF NS, D5W
<IRIN4> Rinderon®
4 mg/mL/amp
Calcitriol VP 15-30°CT @k pFiz o LW B iR 2
< ICAC > Cacare ® ) O
1 meg/mL/amp
Folinate Calcium IVP,IM > 3-5 min TR ARk
(Calcium Leucovorin) |intermittent IVF  |D5W 50 ml, <2mg/ml |<160 mg/min 2.recons: 7 days
<ICOV> Covorin® LRNS 3.3.if recons with SW: = i #
50mg/SmL/amp continuous IVF >24 hr 4.Parenteral admixture: 25°C 24 hrs
A E4 days
Cefazolin IM; IVP > 3-5 min dilu.: % § :48hr /4 & 96hr
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<ICEFA> Cefa® intermittent IVF  |SW, D5W, NS 50-100 ml
1g/vial
Cefepime M dilu.: %F 24 hr; 4 & 7 days
< ICEFI> Cefim® IVP > 3.5 min
0.5g/vial IVF SW,D5W,NS  [1-40mg/ml [>30min
Cefmetazole IVP > 3-5min Lipfeis g ®* 5 4f g
<ICET1> Cetazone® [IVF SW, D5W, NS 10-60min FOTEET 24 LN R o
1g/vial 2.% 3 IVF pighp i@ * SW - -
Cefotaxime M dilu.:74 %% 24 hr
<ICLA> Claforan® VP > 3-5 min
1 gm/vial IVF SW, NS, D5W,  [1-2g/40-100 [>20-60min
LR ml
IVP SW > 3-5 min
intermittent IVF |D5W, NS, LR > 5 min
Ceftazidime ™M SW, NS ,.D5W l.dilu. : % 78 18 hr; 4 & 7 days °
<ITAT> Tatumcef® [[VP > 3-5 min 2.7 £ aminoglycoside #g#u4 %R &
500 mg/vial intermittent IVF 20 mg/ml  [>15-30 min & e LB o
3.Vancomycin 4r » Ceftazidime ¢
A4k o
Ceftriaxone IVP SwW 100 mg/ml  |> 4-6min l.dilu. : % i§ 24 hr; 4 & 48hr »
< ICEF2> - - - 2. % ¥ aminoglycoside #f w2 % 2 &
CeFtRiAXOnE® 2GM | intermittent IVF  [SW, NS, D5SW 50 mg/ml > 30 min A P B o
<ICEFT1> 3zﬂ¢%gﬁ,f BRBREAE YA
Ceftriaxone® 1gm/vial i 84 ceftriaxone48 /| PFF2_ {8 4 it
ﬁ EA B &E,Li%)&i‘ﬁ A
Cefuroxime IM SW l.recons: ¥ /& 5 hr; 4 f?? 2day
<ICEF7> VP SW > 3-5 min 2.dilu. : % 8 24 hr; 4 & 7day
Cefuroxime ® intermittent IVF  |NS, DSW 1-30 mg/ml  [> 15-60 min 3.7 ¥ aminoglycoside $F 422 % 2 &
750 mg/vial 2 P e o
Cephalexin deep IM ldilu.: %:F 24hr; # & 5day
<ICEP> Cephalexin® |intermittent IVF  |[SW, D5W, NS >30 min 2. » £ aminoglycoside #4724 %2 &
1 g/vial & e PRI S o
Ciprofloxacin intermittent IVF  |undiluted or in 1-22mg/ml  [> 60 min 1.2 ¥ B g E B?fﬁa] PR
< ICIP2> D5W, NS, LR, R (=B #%0) 2R AR R W A BB
Ciprofloxacin®200mg/ FRo g IE3Ip Pt ?:. o
100ml 3. ﬁ“fﬂ 7}1‘&% e 0F b EmpER N
Darbepoetin alpha 1V, SC RSN 2 E
<INES> NESP® TEH R
syringe
20 mcg/ml/syringe
Denosumab SC bR E
<IPROL> Prolia®
60 mg/ml/syringe
<IXGE> XGEVA®
120 mg/1.7 ml
Desmopressin SC,IM, IVP 4mcg/ml LR
<IMINI> Minirin® IVF NS dose/50-100 [> 15-30 min
4 mcg/ml/amp ml
Dexamethasone M dilu. : % /8 24hr
<IDEXI> IVP >1 min
Dexamethasone® IVF D5W.NS as order
4mg/ml/amp
Dextran IVF undiluted
<IDEXT> Dextran®
Dextrose 10% 500
mL/bot
Diazepam deep M undiluted 1.Diazepam g AR KA B ;,’% fg e
TOIDIAN > Dianlin ® slow IVP undiluted 2-5mg/min ; = IT % TRTPVCHTLER
mg/2 ml/amp A . °
%522 3%3 =3min *Ji&ffl‘;ﬁ}Lg e % 4/
it > <025mgke | h . S
] fiﬁl‘&/ P P Bk o
IVF D5W,NS,R,LR 50mg/L
Digoxin IVP undiluted > 5 min 1.dilu. : % /8 48hr
<ILANO> Lanoxin® [IVF 4 BB 10-20 min 2EFRREMAE<4R, BT NER
0.5 mg/2 ml/amp D5W, NS TUHK ©
3.2 3% IVP & IM 3 58, ﬁ;@“o
Diphenhydramine IVP <25 mg/min SC 7 it ¢ $tleskid & 1l
<IVENCB>
Venacalo-B6®
40mg/ml/amp;
Diphenhydramine SC, deep IM = %"5 A BEIF 30T <25 mg/min C ¥ v € $loskad & e

<IDIP1>

A
By
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Diphenhydramine® IVP, IVF NS,D5W,H/S,LR, |24 :50mg/L|< 25 mg/min
30 mg/lmL/amp R
Dipyridamole ™M Myocardial perfusion imaging /f i
<IPOS> Posintin® IVF (thallium D5W, NS, H/S 20-50 A% & {8 Smin p 715t thallium-201
mg/ml; 2 ml/amp myocqrdlal ml/dose > 4 min
perfusion
imaging)
continuous IVF  |D5SW <12 mg/hr
Dobutamine HCI IVF D5W, NS, LR 0.25-1mg/ml |2.5-15meg/kg/min  |1. & #& 122 $ (ex: sodium
<IGEND> Gendobu® bicarbonate, furosemide)
250 mg/20 ml/vail 2.dilu. : % 8 24hr
Dopamine HCL IVF D5W,NS,LR 0.8-3.2mg/ml |as order ; Lig# 5 g A4 e eigd i
<IDOP#> Dopamin® 0.5-50 mcg/kg/min * o
200 mg/5 ml/amp 2.3 F @ % MR AR o
Enoxaparin SC RPN 2 IVF 3 #* 5% ST-AE 2 3 eh
<ICLEX> Clexane® TE kR, el &7 R ST
60 mg/0.6 ml IVF D5W, NS 3mg/ml(3001 ‘
U/ml)
Ephedrine M, SC N R ER-F
<IEPH> Ephedrine® |IVP undiluted 5-10min(10-25mg)
40 mg/mL/amp
Epinephrine IM; SC .okt &S
<IEPI> Epinephrine ® [IVP NS 0.1lmg/ml > 5-10 min RIS IR Sl A L L
1 mg/l mL/amp IVF D5W 250 ml=4  |As order 3ERIGIARI oG RT -
meg/ml
NS 100ml=0.01
mg/ml
Ertapenem v NS % gm 12 10 [>30 min Lpeglis B> Thr % % o
<IINV> Invanz® mINS 473 2.dilu. ;%8 6hr; 4 & 24hr-
1 g/vial R
50 ml NS
™M 1 or 2 % lidocaine |1 gm/3.2 ml
solution
Esomeprazole IVF NS, D5W > 10-30 min dilu. : % 78 ™ 6 hr with D5W » 12hr
<INEX> Nexium® with NS
40 mg/vial
<IESO> Esomelone®
40mg/vial
Oliclinomel N4-550E  [IVD e 2-8 CTacfdesd 7% &
Emulsion 25 CTacfgaat 48 /| pF o
< IOLI > Oliclinomel
N4-550E Emulsion
1.5L/bag ®
20% 250 ml/bot
Fentanyl (§ 2) M dilu. : %8 24 hr
<IFEN2> Fentanyl®  [[VP undiluted >Imin (= $-§
0.05 mg/ml; 2 mL/amp apnea, respiratory
< IFEN3 > Fentanyl® paralysis )
10 mL/amp IVF NS, D5W
Ferric-Hydroxide slow IVP > 2-5 min
< IFEB > Fe-Back Inj.
® 20mg/5 mL/vial IVF NS > 15 min (As order)
Flomoxef Sod. slow IVP SW, NS, D5W  |0.5g/4ml fe @l 15 BT 2 8 6hr o 4 & 24hr
<IFLM1> Flumarin® >4ml
1gm/vial intermittent IVF  |NS, D5W 30-60min
Eigclgrialz)(i);leucan® intermittent IVF (NS, LR, D5W 10 mg/min TR T S I
100 mg/50 ml/vial
Flumazenil IVP >15-30 sec 1.3 I syringe ¥ &< 24hr; dilu. : 3
<IANE> IVF NS, LR, D5W 0.1-0.4mg/hr AT 24hr
(fr) Anexate® QHEBZHEL LR —‘F'k F OV peiE
0.5 mg/amp $d o B A S SRR o
Flupentixol <IFLUA> |IM undiluted '
Fluanxol Depot®
20 mg/ml/amp
Fulvestrant M RPN 2 1-2 min ARG 0 B L T B B R
<IFAS> Faslodex® I h R e & BN K o
50 mg/ml; 5 ml
Furosemide M undiluted lLAEfHEr -
<ISUO> Suopinchon® |[slow [VP <4mg/min, >1-2 min |2.dilu. : % /§ 24hr
20 mg/2 ml/amp (2Efa3p) [BwkiEd  1Lpgimrr o
IVF D5W,NS,LR =4 mg/min
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Gadoteric acid VP
<IDOT> Dotarem”
20 ml/vial
Gelatin IVF As order BEgis 4 QN 2
<IGEL> Gelofusine®
500 mL/bot
Gentamicin Sulfate |IM # ¥ 2 beta-lactam #12? %8 &
<IGEN4> intermittent IVF |D5SW,NS,LR,R >0.5-2hr
Gentamycin®
80mg/2 ml/amp
Glycyrrhizin v undiluted
<ISTRO> Stronger
Neo-minophagen C®
40 mg/20 ml/amp
Goserelin SC REMEFPN 2
<IZOL> Zoladex ® T B
3.6 mg/syringe
Haloperidol <IBIN> |IM FRBEERE
Binin-U ®5 mg/amp
Heparin Sod SC B 4t 1 4 g3 2 3day ©
<IHEPAC> Hepac® continuous IVF (NS, D5W
5000 TU/mL 5 ml/vial
Hydrocortisone M 2 mI NS or SW fe¥ {63 % T 4hr
<ISOLI1> Solu-Cortef®|IVP 2 ml NS or SW > 1 min
100 mg/vial IVF NS, D5W >20-30 min
Scopolamine-N-Butyl IM,SC,IVP undiluted dilu. : ¥ /f 24 hr
bromide IVF NS
<IBUS> Buscopan®
20 mg/ml/amp
Ibandronate IV only THETEE N 2 15-30sec
<IBON> Bonviva® I kLR
3 mg/ 3 ml/PFS
Imipenem and intermit [IVF D5W, NS 5 mg/ml A& =500mg : l.dilu. : % ¥ :4 hr; 4 & 24 hr
Cilastatin Na 20-30min; & 2.2 5 it % (lactate) jf 1 £ fie L2
<IIMI> >500mg © 40-60min | &> ATA il § 5 EE R 2 R
Imipenem/Cilastatin K e o
Kabi ® 3.1?;&1&?@*;1%,,91"@»0
500 mg/vial 4.7'%)?*3‘7}1’%’@ {62 BRIk
i zaﬁ*ﬂg*ﬁri RS ELFERE
le? F4g4 2 | PF o
Ketamine(F 3) ™M undiluted 1.#Fkprs 5 dilu. ;%8 24 hr
<IKETA> Ketalar®  |[IVP D5W,NS > 60sec £ 0.5 2.7 ¥ £ barbiturate & diazepam i
500 mg/10 mL/vial mg/kg/min e - LR BRI Y e
IVF 1-2mg/ml As order
Ketoprofen ™M >1 min 1.7 RN E o
<IKETO#> 2R pFG o
Ketoprofen®
75 mg/3 ml/amp
Ketorolac <IKET> deep IM WRPFG o
Keto® 30 mg/ml/amp |IVP >15 sec
Labetalol HC1 IVP Smg/ml A <200mg : =1|1.#F kG o
<ITRAN> Trandate® min 2. &k B R o
25 mg/5 ml/amp continuous IVF  |DSW,NS 1 mg/ml 15mg-120mg/hr 3.dilu: %8 24 hr
(max 120mg/hr)
Leuprorelin Acetate |SC R LR EEs mEBZTRY
< IDIPE> 2% VERILE o
Diphereline® P.R.
3.75mg
Levofloxacin IVF D5W, NS >30 min for 250 1.# ‘f hE gt 'ﬁ-"“ 3 AN R
<ICRA2> Cravit® mg/vial 1.'® :i‘hg ’3‘_: i o
250 mg/vial 2. ﬁ»li ®7 PRI 3L PEN R
£
3.F kT > TP JFREE o
Lidocaine <IXYL2> |[IVP A€ 2.5-5ml : 1.IVF solution: 24 hrs
Xylocaine® 2% 20 mL 1-2min 2. 5B IR o
continuous IVF  |DSW(preferred) [1-2 mg/ml  |as order(1-4 mg/min)
Lorazepam deep M undiluted Rk
<IANX>Anxicam® vp D5W,NS <2 mg/min
2 mg/ml/amp
Meperidine; Demerol |IM, SC undiluted Fa Y e
(2 slow IVP_ (% ) [DSW,NS 10mg/ml
<IPET> Pethidine® 50 [IVF (B+f% ) D5W NS Img/ml
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Mannitol IVF only undiluted As order drF B H T B 40-50°C kiF R
<IMANI> Mannitol® B fE e
200 mg/mL 100mL/bot
Meropenem intermittent IVF  |NS > 30 min l.dilu: 8 6 hr; & & :24hr
<IMERO1> 2.7 F @ H LG ORA R o
Meroxin®1000 mg/vial
Methoxy polyethylene |I[VP,SC RHEITEFR 2 L4 g -
glycol-epoetin beta T R 2R REHF 1 <25°C, 30days
<IMIR> Mircera® 3.SC &P i s 30 ~ £ BF
50 mcg/0.3mL/syringe e
Methylergonovine IM, slow IVP NS 5ml (only) > 1min Wi L WkA R, FUE 14 days; 7
<IMET> Methergin® bk e
0.2 mg/ml/amp
Methylprednisolone |IM SW > lmin l.recons: %/§ 48 hr
Medason VP SW > 1min 2.dilu: % /§ 48hr
Solu-Medrol® IVF NS, D5W A $<250mg : >5
< IMED > 40 mg/vial min ; # & =
<ISOLS5> 500 mg/vial 250mg : > 30 min
Metoclopramide M Lk o
<IPRM>Promeran® [IVP undiluted > 1-2 min 2.% % NS % i R A
10 mg/2ml/amp IVF D5W.NS >15 min
(50 ml)

Metronidazole IVF undiluted > 60 min WERET
<ISAB> SABS®
500 mg/100 mL/bot
MgSO4 M 4% % £ 0.81 mEq/ml > 16.23
<IMAGS> VP <1.5 ml/min( + - ¢ [mEq/amp -
Mag Sulfate® o B )
10% 20 mL/amp IVF D5W,NS as order
Midazolam HCL deep IM 1.dilu.: ¥ /& 24 hr(=0.5mg/ml) in
< IMID > Midatin ®  [TVP D5W,NS,LR  [lmg/ml slowly>2min, D5W,NS; % & 4 hr(=0.5mg/ml)
15 mg/3 ml/amp anesthia inaication: in LR ; /4 & 3 days
< IMID1> 20-30 sec 2 B kR IEB R o
Midazolam® IVF D5W,NS, LR |Img/ml slowly 3. ki
Smg/ml, Iml/amp
Morphine HCL (¢ 1) |IVP D5W, NS, W 0.5-3mg/ml > 4-5 min LgF ki
<IMOR> Morphine® [IVF D5W.,NS 0.1-1mg/ml |as order 2. % hR 1B R
10 mg/ml/amp IM, SC
Moxifloxacin IVF undiluted; D5W, > 60 min LGRS 3 A 2RV EBE
<IAVE> Avelox” NS, W 2. LR 1R
400 mg/250 ml/bot 3.dilu.:% /g 24 hr
Naloxone HCL IM,SC,IVP undiluted LB sk 1% 07%
<INAR> Naloxone® |IVF D5W,NS 4 meg/ml as order 2.dilu.:% g 24 hr
0.4 mg/ml/amp (500 ml)
Neostigmine Methyl IV, IM, SC undiluted WG
sulfate
<INEO>
Neostigmine®
0.5 mg/ml/amp
Nicardipine IVP 1 mg/ml
<IPER> Perdipine® IVF NS, DSW, R 0.1-0.2 Abnormal dilu.: % § 24 hr
10 mg/amp mg/ml hypertension during

surgery: 2-10

meg/kg/min

Hypertensive Crisis:

start with 0.5

mcg/kg/min, usually

0.5-6 mcg/kg/min;

e R 2 AR L

i R
Nitroglycerin IVF NS,D5W,LR __ |50-500 0.05-5 meg/kg/min |1 @ %5 -
<IMIL> Millisrol® mcg/ml 2. 5B IR o
5 mg/10 mL/amp 3.dilu: % ;8 48hr; 4 & 7day
Norepinephrine IVF D5W 4 mcg/ml 0.5-1ml /min [P - e i
<INOR> 2.7 sk NS 75 il @ d
Norepinephrine®1mg/ L
ml, 4ml/vial 3pEd RIFN R H * o

4 kiEy o
Octreotide SC 1.4 gk
<ISAN> Sandostatin® [IVP >3 min 2.dilut: %8 24 hr
0.1 mg/ml/amp IVF D5W, NS >15-30 min 3ASE BT IS i ik
(50-200 ml) " NS AR -
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Ondansetron ™M | RGEPE - A R S
<ISUP> Supren® slow IVP undiluted > 30sec ; > 2-5 min S BEF i%] ERI a3
8mg/2 ml/amp IVF D5W, NS >15 min 2. dilut: % ;8 24 hr
(50-100 ml)
Oxacillin deep IM SW 2.7ml 500g/3ml lreconst: 38 3 %, A& T % o
< IOCI1 > Oxacillin ® [TVP SW,NS 5ml 100 mg/ml  [>10 min (% % * £ |2.dilut: 2§ 6 hr (loss<10%) °
500 mg/vial Vo g FHER)
IVF D5W,NS,LR
Oxytocin IM,SC undiluted dilut.: % ;8 24 hrs
< IOXY > Oxytocin ® |slow IVF D5W, NS 10 mU/ml |15 drops/min
10 IU/1 mL/amp (Labor induction)
slow IVP NS 0.6-2 IU
(Postpartum added to 3-5
bleeding) ml NS
Pantoprazole IVP NS 10 ml 4mg/ml >2-15 min Lk iky
< IPANE >Pane ®  [IVF D5W, NS 0.4-0.8mg/ml [>15 min 2.reconst: % i§ 12hr
40 mg/vial (100 ml) 3.dilut: F g 24hr
Parecoxib IVP,deep IM NS, DSW 20 mg/ml reconst: 8 12hr > 7 ¥ /4 54 o
<IDYN> Dynastat® (2ml)
40 mg/vial
Peginterferon alfa -2b SC %+ SW 0.7 ml (1)050mlcg/ 4 s diluei4 & 24 hrs
<IPEG2> Peg-Intron® S
120 meg/vial 120meg/
0.5ml
Phenytoin slow IVP < 50mg/min 1.5 dg 1> 2 & 8 0 8 2.he £ -PH
<IALE> Aleviatin® FEPEEIT IS o
250 mg/5 ml/amp IVF NS, SwW < 50mg/min 2.8 % p ®IR P L o
Phytomenadione IM,SC Lk o
<IKAT> slowIVP < 1 mg/min 28R E S i o
Katimin *1” ® slow IVF D5W, NS < 1 mg/min
10 mg/ml/amp
Piperacillin/Tazobactam |IVF NS, SW, D5W >30 min 1.dilu.: % 8 24 hr; 4 & 48 hr
<ITAP4>Tapimycin® 2.4 % &% LR el
4.5gm/vial 3.7 £ aminoglycoside #g 44 %R &
<IPIS> <ITAZ> 2 e PRI e o
Pisutam 2.25g/vial® ~
Tazocin®
Potassium Chloride |slow IVF D5W, NS <40mEq/L  |if [k+]>2.5meq/L,= |1.% ¥ IVP > & 7 7}1‘%‘% f6 > Vg
<IKCL> KCL® 10mEq/hr ; 2.k o
15% 20 mL/amp [k+]<2.0meq/L, =
20mEq/hr
Pralidoxime (P.A.M.) {IM, SC
<IPAM> Pampara® |IVP undiluted 50mg/ml > 5 min
25mg/mL 20mL/amp _|intermittent IVF NS 1g/250ml > 15-30 min
Prochlorperazine IM only WERET
<INOV> Novamin®
5 mg/mL/amp
Progesteron IM only
< IPROG>
Progesteron®
25 mg/mL/amp
Propofol <IPROP> VP 10mg/ml as order 1. 3tis 12hr p * %=
Propofol-Lipuro® 2.dilu.: 8 6 hr
1%10 mg/mL IVF D5W, NS > 2mg/ml as order 3.A4FF " PVC ﬁ.f]i& ) izilégﬁé.f]ii
<IFRE> Fresofol® 1% Az e
MCT/LCT
200mg/Amp
Protamine Sulphate |IVP undiluted >10 min (10min 2_ p
<IPRO> Protamin VLS AR
Sulphate® 50mg)
10mg/ mL IVF D5W,NS
Epoetinum alfa SC TETEE PN 2 1.4 Jar %
20001U TE R E R 227 IVF i * s s BFm £
<IEPO> Eprex® VP REMEFPN 2 > 1-5min i o
2000 IU/mL T R
Epoetin Beta SC HEAEEPN 2 1.4 gk
Recormon® TR 23V HH W ELRR LR o
<IEPO5> 5000IU VP RSN 2 > 2 min
I kLR
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Ritodrine HCI IVF DSW(;)‘%fT\ FiJh * |300 meg/ml  |Initially 50-100 dilu.: ¥ /§ 48hr
<IRIT> Anpo® iz NS) mcg/min, increased
50mg/Sml/amp by 50 mcg/min q10
min, the effective
dosage is usually
15-350 mcg/min
M
SmofKabiven ® IVF <2ml/kg/hr(if Pi;ﬁa] 1385k ¢ 1;;, I
Emulsion for AP S 14-24hr) [20RRARE FEBR /B—‘_/Fiﬁ e
Influsion E ARV i:jfr;f#p%
<ISKAB>(¥)(¥ ) SR » o
1477ml/bag 3R E = ?_3 RS TR
* oo R L (5% g E R 36hr
Sod. Bicarbonate VP L& peltinir
<IROL2> Rolikan® 2.7 ¥V &2 3 ﬁ/é R & ER iff
70mg/mL, 20mL /amp |[VF D5W
<IROLK> Rolikan®
250mL /BOT
continuous IVF  |D5SW, NS 1-2mg/ml  |2.5 mg/min
(250-1000ml)
deep IM D5W, NS
Teicoplanin slow IVP it SW 3ml recons: 4 & 24 hr
<ITAR4> TaRgOcld ® |IM t SW 3ml
200 mg/ 3 mL intermittent IVF__[D5W, NS,LR > 30min
Terlipressin IVP it SW 5ml 0.2mg/ml > 1 min recons:/4 & 12 hr
<IGLYP> Glypressin®
1 mg/vial
Testosterone ™M Wk
<ITES1>
Testosterone®
200 mg/mL/amp
Thiamylal IVP %t SW 20ml 25mg/ml Lk
<ICIT1> Citosol ® 2. BB R
0.5 g/amp IVF <25mg/ml
Tigecycline IVF fe@:5.3mINS, [=ZImg/ml |>30-60min l.recons : %8 24 hr (ﬂoﬂnpq HAT
<ITYG> Tygacil® 5.3ml D5W AZiE 6 hr, FIRPFE 5 AFE R
50 mg/vial #1¥:NS, DsW ® ) 4R 48 hr
2.3 2 S5ml( 7 50mg) fefliairie
7R
3AFRBFDERETRE I A o
Tirofiban IVF DSW NS 50 mcg/ml  |[Unstable angina:| 1.E i 2dhr A * 2=
hydrochloride (FfFfEr v initially 2,45k B
<IAGG> Aggrastat® R ) 0.4mcg/kg/min for |3.% ¥ {r diazepam £ & & * |- %
12.5 mg/50 mL/bot 30 min; maintain BRI e
0.1mcg/kg/min
i
initially 10mcg/kg
for 3 min then
followed by
0.15mcg/kg/min
Tranexamic Acid M,
<ITRAS5> Transamin® |slow IVP <1ml/ min
250mg/5 mL/amp - -
intermittent IVF  [DSW,NS
Triamcinolone IM(# ¢ 1V) undiluted FF G
<ISHIN> Shincort® Intraarticular undiluted
40mg/ml
Valproate Sod. VD> 2 ¥ IM D5W, LR, NS >1hr; dilut : % § 24 hr
<IDEP> Depavent ® max: 20mg/min
400mg/amp
Vancomycin HCL intermittent IVF  |SW 10ml then 2.5-5mg/ml =10 mg/min or |1.recons: /4 & 14 day
< IVANL > Vanlyo ® D5W, LR, NS > 1 hr 2.dilut : %8 24 hr; # & 96 hr
500 mg/vial >1 hr 3.1 R
(FFEE-gE=
Red man syndrome)
Varicella Virus SC s AR 1.4 Fgr
Vaccine (K E % w) 2.Varivax®ﬁr?¥ ¢ 30min p A * %
<IVARI>§ % JCE
Varivax® 0.5ml/vial
< IVAR2> (Q"F‘j k
J&)VARIVAX 0.5ml
Vaxigrip ing £%  [IM,SC(Z 1t 1V) |undiluted LEAu Rmpgé &3 o haph




WErz T B 2MEFRAMMLERFL (- BER) 1101109 # 374
ropw)z K3 #E #RAR LEER LR X ik L
P drp i
2.4 f?:sﬁ' B3
Verapamil HCI1 slow IVP > 2min-3min IL.pH>6 P4 k(L E)
< IUSO > U-Sodin ® [IVF D5W, NS,R,LR 0.1-5mcg/kg/min; 2.7 R
5 mg/2 ml/amp 0.375mg/min
Vit B complex SC, M, IV
<ICB > C-B complex
® 2ml/amp
r-TPA (Recombinant|IVP,IVF s AR s FUE E L S L BER 15 mg 1J 2 30°C 2 ™ g sk ks
Human Tissue IVP» £ % 50 mg IVF 30min > $- {$ |2.recons: % ;§ 8hr; /4 &k 24hr
Plasminogen 35 mg #ix 60min ° KA R - -4
Activator) io mg IVP 1-2min » #F | $jidif (b : Dextrose)# i
<IACT> Actilyse® 90 mg IVF 2hr » 4F VA rH s EHR LR -
50 mg/vial 0 9 mg/kg IVF  [5. %] % % it $4¢ j B eL AL ¢
lhr (Max: 90 mg)  SLH R 5110 %| IR - 7 % NS BIL 4 -
A4 A E 0 IVP #4227 Imin o 3 B MER 0.2mg/ml
Zoledronic acid IVF Zometa®: SW > 15 min 1.7 V&2 G4Ta3F2 37%RE -
<IACL> Aclasta® 10ml then NS, 2.Aclasta®ﬂ? 318 1 4R 24hr
5 mg/100 ml D5W 3.Zometa®3} e i 1 4 A 24hr
<IBOL> Bolenic For
Solution ®
4 mg/vial
ARG E S B EE R BN R &

DSW -5% dextrose in water
min —minute
SW -sterile water for injection
continuous IVF - £ P& & i 45 7% F 1

hr —hour

NS -Normal Saline
IM —intramuscular

R -Ringer Solution
IVP -intravenous push

LR -Lacteaed Ringer solution
IVF -intravenous infusion
pH hydrogen ion concentreation ( fédk & ) intermittent IVF - p¥ ¥ s 4§ 143 0%F i1
recons reconstituted solution -j3 f% {$ %%

SC —subcutaneous

dilu diluted solution -# ¥ 15 BLF i




